

Report No: MAT:NEW21W-3958-S02

Issue No: 1

Material Test Report

Client: Veneer Stone Pty Ltd
15 Technology Drive
Appin NSW 2560

Project No.: NEW21P-0134

Project Name: Material / Concrete Testing



Approved Signatory: Brent Cullen
(Senior Geotechnician)

Date of Issue: 6/09/2021

Sample Details

Sample ID: NEW21W-3958-S02
Client Sample ID: 2 Coat Sealer Core
 The results outlined below apply to the sample as received
Date Sampled: 21/08/2021
Date Received: 31/08/2021
Source: On-Site
Material: Reconstitute Sandstone
Specification: No Specification
Project Location: Appin, NSW

Test Results

Description	Method	Result	Limits
Apparent Particle Density - Coarse (t/m ³)	AS 1141.6.1	2.38	
Particle Density Dry (t/m ³)		2.09	
Particle Density SSD (t/m ³)		2.21	
Water Absorption (%)		5.9	
Date Tested		2/09/2021	

Comments

N/A